
 

Salinity Management Plan
South Metro WISE Authority 

TM 1 - Salinity Removal 

February 2020 

Document Title
Client Name



TM 1 – Salinity Removal

i

Salinity Management Plan

Document Title: TM 1 – Salinity Removal 
Client Name: South Metro WISE Authority
Project Manager: Klint Reedy
Author: Jack Greene reviewed by Jason Curl

CH2M HILL Engineers, Inc.
 
9191 South Jamaica Street
Englewood, Colorado 80112
United States
T +1.303.771.0900
 
www.jacobs.com

© Copyright 2019 CH2M HILL Engineers, Inc.. The concepts and information contained in this document are the property of Jacobs. Use or copying 
of this document in whole or in part without the written permission of Jacobs constitutes an infringement of copyright.
[...]
project. When practical, options are configured to allow others in the region to also participate in and benefit 
from the salinity management solutions.

Key overall goals of this study include the following:

1. Investigate how desalination options can be configured to reduce salinity in South Platte River return 
flows.

2. Study options for brine disposal beyond deep-well injection.

3. Develop water blending concepts incorporating the extension of existing blending concepts and the 
identification of new blending concepts.

4. Gain increased insight into long-standing questions on inland salinity management and brine disposal 
principals.

The Salinity Management Plan required numerous interrelated evaluations to be performed. To effectively 
manage the work effort, the Plan has been broken into the following documents:

- Project Summary

- TM 1 – Salinity Removal (this memorandum)

- TM 2 – Brine Disposal 

- TM 3 – Water Blending 

1.1 Objectives of the Salinity Removal Evaluation

One option for managing salinity in unblended WISE water from the South Platte River is to physically remove it 
through a desalination process. Objectives of this portion of the project were to:

- Identify a range of potential salinity removal technologies that may be utilized by SMWA to meet their 
water quality goal for TDS

- Identify potential sites to locate a new desalination facility

- Develop example layout facilities on selected sites to provide an idea of land requirements

- Identify specific and plausible risks that could increase the salinity removal cost

- Determine the incremental increase in cost associated with each salinity removal risk

- Provide a summary of cost ranges 

- Identify actions and next steps that will narrow desalination implementation uncertainty



TM 1 – Salinity Removal

4

1.2 Relevant WISE Background

The WISE Project is an agreement between SMWA members, Denver Water and Aurora Water. Denver Water 
and Aurora Water deliver their reusable return flows diverted from the South Platte River to SMWA as “WISE 
water,” allowing SMWA members to reduce their dependence on non-renewable groundwater. WISE water is 
diverted from the South Platte via the Aurora Water Prairie Waters Project (PWP) Riverbank Filtration Wells 
(RBF Wells) at the Aurora Water North Campus in Brighton, CO and then treated at the Aurora Water Binney 
Water Purification Facility (BWPF) 

Through May 31, 2030, Denver Water and Aurora Water are required, per the WISE Water Delivery Agreement 
(WDA), to deliver water with a TDS concentration at or below 500 mg/L. Currently, Denver Water and Aurora 
Water meet this water quality goal by blending some their low TDS mountain water supplies to reduce TDS 
concentrations in WISE water diverted from South Platte River return flows. Following May 31, 2030, the WDA 
allows Denver Water and Aurora Water to deliver unblended WISE water to SMWA. 

Salinity in water diverted by Aurora Water’s RBF Wells can vary from below 500 mg/L of TDS during spring 
runoff periods to above 700 mg/L of TDS during periods with lower flow, generally in the early fall and winter. 
Although the water quality agreement of the WDA expires in 2030, Denver Water and Aurora Water are still 
required per the WDA to deliver SMWA 100,000 acre-feet (af) of WISE water over defined 10-year periods. The 
WDA asserts that deliveries of WISE water from Denver Water and Aurora Water to SMWA can range from a 
daily flowrate of 0 million gallons per day (mgd) to 30 mgd. If Denver Water and Aurora Water delivered WISE 
water at a constant rate (100,000 af over 10 years), SMWA would receive approximately 9 mgd of daily flow. 
The flowrate range outlined in the WDA (0 mgd to 30 mgd) and the average flowrate (9 mgd) are the design 
flowrate ranges utilized in this study. 

1.3 Information Referenced from Accompanying TMs

This TM focuses exclusively on salinity removal technologies and the accompanying TM 2 – Brine Disposal 
focuses on brine disposal. Key information to keep in mind when reviewing this TM include the following:

1.3.1 Information Referenced from TM 2 – Brine Disposal

- If injection wells are used for brine disposal, 2 wells would be needed for a facility designed for the 
average flow of 9 mgd and 4 to 6 wells would be needed for a 30 mgd facility depending on the 
performance of the injection wells.

- Based on limited available data, it is assumed that injection wells should be located between 0.75 – 1 
mile (horizontally) from any neighboring injection well, and therefore brine disposal using deep-well 
injection requires footprint considerations for the treatment plant and injection well sites.

- If deep-well injection rates become unsustainable or non-permittable, brine could be concentrated to a 
dewatered salt waste through a mechanical evaporation processes (similar to distillation) and the 
dewatered salt waste could be disposed of at a non-hazardous or hazardous landfill (depending on the 
characteristics of the dewatered brine). Infrastructure for this technology can be over 100-feet tall and 
have an industrial appearance and would likely need to be located in an area zoned for industrial land 
use. 

1.3.2 Information Referenced from TM 3 – Water Blending

- Unit costs for water conveyance facilities (pipelines, pump stations, etc.). 



TM 1 – Salinity Removal

5

2. Potential Salinity Removal Processes
SMWA could physically remove salinity from their source water by constructing a desalination facility. A new 
salinity removal facility would need to be accompanied with a process for disposal of brine waste from the 
salinity removal process (see TM 2 – Brine Disposal). 

Theoretically, several different salinity removal, or desalination, processes could be used to allow SMWA to 
meet their water quality goals. At this preliminary stage, the five desalination processes listed below are 
considered 

- Riverbank Filtration + Nanofiltration (RBF + NF)

- Riverbank Filtration + Microfiltration + Nanofiltration (RBF + MF + NF)

- Riverbank Filtration + Microfiltration + Reverse Osmosis (RBF + MF + RO)

- Riverbank Filtration + Microfiltration + Electrodialysis Reversal (RBF + MF + EDR)

- Flocculation, Sedimentation, Mixed Media Filtration + Microfiltration + Reverse Osmosis (Conventional + 
MF + RO)

Note that RO or EDR could be used in the last listed desalination processes. Figure 1 presents a template used 
in this TM to provide a relative comparison of costs among the above list of potentially required processes. The 
implementation of one process versus another would be based on the potential realization of water quality risks 
that would require a more robust desalination process.   



Unit Cost If Risk (5) is Realized

$ M + $ /kgal Short-Term Unit Cost: $ /kgal

$ M/yr + $ /kgal Long-Term Unit Cost: $ /kgal

Unit Cost If Risk (4) is Realized

$ M + $ /kgal Short-Term Unit Cost: $ /kgal

$ M/yr + $ /kgal Long-Term Unit Cost: $ /kgal

Unit Cost If Risk (3) is Realized

$ M + $ /kgal Short-Term Unit Cost: $ /kgal

$ M/yr + $ /kgal Long-Term Unit Cost: $ /kgal

Unit Cost If Risk (2) is Realized

$ M + $ /kgal Short-Term Unit Cost: $ /kgal

$ M/yr + $ /kgal Long-Term Unit Cost: $ /kgal

Base Unit Cost If No Risks Realized (1)

$ M $ /kgal Short-Term Unit Cost: $ /kgal

$ M/yr $ /kgal Long-Term Unit Cost: $ /kgal

Range of Outcomes

Notes:

- Costs presented within the graph area and right of the graph area would be in addition to the base WISE water rate charged by Aurora Water and Denver Water

- Future WISE water rate is unknown and therefore not shown numerically on this schematic

Risk Details:

(1) Base cost assumes no additional cost for using AW Riverbank Filtration System for South Platte water and using Nanofiltration for Salinity Removal

(2) Microfiltration is needed in addition to Riverbank Filtration ahead of Nanofiltration 

(3) Reverse Osmosis replaces Nanofiltration for salinity removal to remove monovalent ions unable to be removed by NF 

(4) Electrodialysis Reversal replaces Reverse Osmosis for salinity removal, which may allow for optimization of salinity removal and brine disposal 

(5) Aurora Water changes to surface diversion or other factors require additional pretreatment above Microfiltration.

Additional Pretreatment would include Rapid Mix, Flocculation, Sedimentation and Mixed Media Filtration (Conventional Treatment)

Conventional Pretreatment is Needed 

above Microfiltration

Conventional + MF + RO (5)

S
M

W
A

 S
h

a
re

 o
f 

C
o

st
s 

($
)

Electrodialysis is used in place of RO for Salinity 

Removal or Potential Brine Disposal Benefits

RBF + MF + EDR (4)

Reverse Osmosis is used in place of Nanofiltration 

for Enhanced Salinity Removal

RBF + MF + RO (3)

WISE Salinity 

Management Plan
Figure 1

Microfiltration is Needed for Additional 

Pretreatment prior to Nanofiltration 

RBF + MF + NF (2)

Base Unit Cost using Existing Riverbank Filtration 

for Pretreatment and Nanofiltration

RBF + NF (1)

TM 1 - Salinity Removal

Overview of Desalination Processes Investigated

Capital Cost with 

Risk Realized

Annual O&M Cost 

with Risk Realized

Additional Short-Term 

Cost with Risk Realized

Additional Long-Term 

Cost with Risk Realized



TM 1 – Salinity Removal

7

2.1 RBF Pretreatment 

There are two primary methods that Aurora Water can use to divert water from the South Platte River at their 
North Campus: 1) Riverbank Filtration (RBF) or 2) surface water diversion. 

RBF is a water diversion and treatment approach where wells adjacent to the river withdraw river water through 
the shallow subsurface alluvium of the river. RBF provides removal of suspended solids and potentially 
microorganisms and effectively “pretreats” the surface water prior to downstream treatment.

A direct surface water diversion does not provide this pretreatment benefit and therefore would likely require 
additional pretreatment prior to conveying to a subsequent desalination process.

Through discussions with Aurora Water, it was discovered that Aurora Water plans to continue to use a 
subsurface diversion system for both their existing and future expanded diversion system. Aurora Water would 
only convert to a surface water diversion if alluvium conditions resulted in an unexpected low water extraction 
rate from riverbank wells.

For this reason, RBF is assumed for all but one of the evaluated scenarios. 

2.2 RBF + NF 

Nanofiltration (NF) is a membrane filtration process that removes suspended solids, viruses, bacteria, protozoa, 
and divalent ions (charged ions with a charge of +/- 2, respectively). NF does not remove all ions responsible for 
total dissolved solids, but the divalent ions removed by nanofiltration reduces total dissolved solids in the treated 
effluent (permeate). The waste product from nanofiltration is a brine that contains the ions removed by the 
nanofiltration process along with suspended solids. The RBF + NF processes represents the least robust salinity 
removal option because it does not have any treatment processes between the RBF and NF processes and 
because NF only removes select ions. 

Figure 2 shows a process flow diagram for the RBF + NF desalination process. Note that the “Concentrate 
Treatment / Disposal” step of this and each of the following process flow diagrams will be discussed in the 
accompanying TM 2 – Brine Disposal but is shown here for completeness.

Figure 2. RBF + NF Process Flow Diagram



TM 1 – Salinity Removal

8

2.3 RBF + MF + NF

If it is either predicted or observed (via pilot or full-scale testing) that RBF does not sufficiently remove total 
suspended solids (TSS) and other particulates from the water prior to NF treatment, Microfiltration (MF) may be 
required. This process removes inorganic (e.g. metals), organics (e.g. TOC), and TSS that are commonly 
responsible for fouling membranes. It does not remove ions from the water supply, so MF cannot replace NF. 
MF only enhances water quality entering the NF process to potentially decrease the frequency of membrane 
fouling.

Figure 3 shows a process flow diagram for the RBF + MF + NF desalination process

Figure 3. RBF + MF + NF Desalination Process Flow Diagram



TM 1 – Salinity Removal

9

2.4 RBF + MF + RO

If it is determined that removal of only divalent salts through NF does not sufficiently reduce total dissolved 
solids to meet SMWA’s water quality goal for TDS, other salinity removal technologies may be employed. 
Reverse Osmosis (RO) membrane technologies may be implemented in place of an NF process. RO is like NF; 
however, it removes nearly all ions from the influent water supply, including monovalent ions (ions with charges 
of +/- 1) that the NF process does not remove. This results in a much lower TDS in the product water and higher 
concentrations of dissolved solids in the brine waste.

Figure 4 shows a process flow diagram for the RBF + MF + RO desalination process.

Figure 4. RBF + MF + RO Desalination Process Flow Diagram



TM 1 – Salinity Removal

10

2.5 RBF + MF + EDR

An alternative to RO that may offer the potential benefit of alternate brine characteristics is Electrodialysis 
Reversal (EDR), an ion removal process that could be utilized in place of RO. EDR uses a combination of 
membranes and a direct current electric field to separate charged ions from the water. This technology has been 
used to produce a brine stream that has lower sodium levels than brine from RO treatment processes and 
therefore the brine stream could potentially (under the proper conditions) be used for irrigation water on salt 
tolerant crops. This approach can have increased water loss (higher concentrate flow rate) to maintain suitable 
brine water quality for crop irrigation. However, using the brine for crop irrigation could be a more cost-effective 
brine disposal method than some other disposal options. 

Figure 5 shows a process flow diagram for the RBF + MF + EDR desalination process.

Figure 5. RBF + MF + EDR Desalination Process Flow Diagram



TM 1 – Salinity Removal

11

2.6 Conventional Treatment + MF + RO

If is it determined that the raw water quality is such that pretreatment is required prior to MF to avoid fouling of 
the MF membranes, then a complete conventional treatment process may be required prior to MF. This would 
include a flocculation and sedimentation for TSS removal, potentially followed by ozone plus biologically active 
carbon filtration for organics and further TSS removal. This should sufficiently pretreat essentially any type of 
South Platte River water quality to avoid fouling of MF membranes. After the MF membranes, RO or EDR can 
be used for final salinity removal. Note that it may be possible to omit the MF process under this configuration; 
however, this would require extensive pilot study to ensure the ability to implement at full scale and is assumed 
MF at this planning stage. 

Figure 6 shows a process flow diagram for a Conventional + MF + RO desalination process

Figure 6. Conventional + MF + RO Desalination Process Flow Diagram

2.7 Considerations for EDR Salinity Removal

Depending on actual pilot test findings, EDR could be slightly more or less expensive than RO. However, it is 
important to note that if the goal of the EDR process is to produce brine potentially usable for irrigation water 
then “loose NF” should also be considered. The loose NF process removes a lower percentage of certain ions 
and a greater percentage of other ions. With loose NF, calcium (Ca), magnesium (Mg), and sulfate (SO4) are 
enriched in the brine stream. The brine stream still contains sodium (Na) and chloride (Cl) but at reduced levels. 
This brine stream has an improved (lower) sodium adsorption ratio (SAR) due to the increased ratio of divalent 
(Ca and Mg) relative to monovalent ions (Na and Cl). Generally, a lower SAR indicates that water is more 
suitable for irrigation. Note that considerations of SAR values are only relevant to the water quality 
characteristics of the brine stream and is a measure of the potential usefulness of the brine stream to be used 